SPORTON LAB.

FCC RF Test Report

Report No. : FG362719

LTE Band 2 / 3MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum = [ spectrum =
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  pPowerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 996.84008 MHz -52.25 dem -39.25 dB 20,000 MHz 1.000 GHz 1,000 MHz 980.85207 MHz -52.22 dem -39.22 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -51.87 dém -38.87 dB 1.000 GHz 1.840 GHz 1,000 MHz 1.60597 GHz -52.3% dBm -35.35 dB
1.920 GHz 3.000 GHz 1.000 MHz 2,63742 GHz -50.87 dBm -37.87 dB 1.920 GHz 3.000 GHz 1,000 MHz 2.50894 GHz -50.82 dBm -37.82 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.74794 GHz -26.80 dém -33.80 dB 3.000 GHz 2.000 GHz 1,000 MHz 6.89643 GHz -46.85 dem -33.85 dB
9.000 GHz 13.000 GHz 1.000 MHz 1212736 GHz -46.14 dBm -33.14 dB 9.000 GHz 13.000 GHz 1,000 MHz 12.08736 GHz -46.29 dém -33.28 dg
13.000 GHz 19.500 GHz 1.000 MHz 18.99879 GHz -41.84 dBm -28.84 dB 13.000 GHz 19.500 GHz 1,000 MHz 17.68439 GHz -41.54 dBm -28.54 dB
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Range Low | Range Up RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 994.42529 MHz -52.19 dBm -39.19 db
1,000 GHz 1,840 GHz 1.000 MHz 1.65214 GHz -52.12 dBm -39.12 db
1.920 GHz 32.000 GHz 1.000 MHz 2.51146 GHz -50.89 dBm -37.69 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.98942 GHz -46.80 dBm -33.80 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.10186 GHz -46.12 dBm -33.12 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.66589 GHz -41.72 dBm -28.72 db
N t ) v
Dates 27 JUl 2023 10-48:43

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023EG800QNA
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SPORTON LAB.

FCC RF Test Report

Report No. : FG362719

LTE Band 2 / 5MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = [ spectrum =
Ref Level 0.00 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 0.00 dam  Offset 5.40 dB Mode Auto Sweep
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  pPowerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 016.86407 MHz -57.10 dem -44,10 dB 20,000 MHz 1.000 GHz 1,000 MHz 88147676 MHz -57.15 dem -44.15 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83937 GHz -55.84 dBm -42.84 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.64585 GHz -56.98 dBm -43.98 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.04152 GHz -55.79 dBm -42.79 dB 1.920 GHz 3.000 GHz 1.000 MHz 2.63598 GHz -55.78 dBm -42.78 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.94042 GHz -51.74 dBm -38.74 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.90542 GHz -51.39 dém -38.39 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.69329 GHz -53.55 dBm -40.55 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.67029 GHz -53.58 dém -40.58 d&
13.000 GHz 19.500 GHz 1.000 MHz 15.96652 GHz -50.33 dBm -37.33 dB 13.000 GHz 19.500 GHz 1.000 MHz 15.99802 GHz -50.08 dBm -37.08 dB
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Date: 27.JUL.2023 10:54:2 Date: 27.JUL.2023
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 967.76362 MHz -57.05 dBm -44.05 db
1,000 GHz 1,840 GHz 1.000 MHz 1.59463 GHz -56.91 dBm -43.91 db
1.920 GHz 32.000 GHz 1.000 MHz 2.49995 GHz -55.74 dBm -42.74 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.99192 GHz -51.66 dBm -38.66 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.67379 GHz -53.52 dBm -40.52 dB
13.000 GHz 19,500 GHz 1.000 MHz 19.00979 GHz -50.23 dBm -37.23 db
Dates 27 JUl 2023 11:01:23

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023EG800QNA

Page Number 1 A32 of A121




SPORTON LAB.

FCC RF Test Report

Report No. : FG362719

LTE Band 2/ 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = [ spectrum =
Ref Level 0.00 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 0.00 dam  Offset 5.40 dB Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  pPowerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 996.84008 MHz -56.73 dBm -43.73 dB 20,000 MHz 1.000 GHz 1,000 MHz 991.02198 MHz -57.20 dBm -44,20 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -55.69 dBm -42.69 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83937 GHz -56.66 dBm -43.66 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.96455 GHz -55.70 dBm -42.70 dB 1.920 GHz 3.000 GHz 1.000 MHz 2.49743 GHz -55.77 dBm -42.77 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.88943 GHz -51.60 dBm -38.60 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.89943 GHz -51.46 dém -38.46 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.68429 GHz -53.46 dBm -40.46 B 9.000 GHz 13.000 GHz 1.000 MHz 12.70279 GHz -53.35 dém -40.39 dé
13.000 GHz 19.500 GHz 1.000 MHz 16.32049 GHz -50.26 dBm -37.26 dB 13.000 GHz 19.500 GHz 1.000 MHz 16.00002 GHz -50.23 dBm -37.23 dB
L )il ] [| ) L )il ) [| L]
Date: 27.JUL.2023 11 Date: 27.JUL.2023
Highest Channel / QPSK
Spectrum luf
Ref Level 0.00 dBm Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
710‘*&‘ SPURIOUS LINE ABS PASS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dém YAt e N v |
—yy - Ww*ﬂ_ P A
-70 dem
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 990.06247 MHz -57.13 dBm -44.13 db
1,000 GHz 1,840 GHz 1.000 MHz 1.73610 GHz -57.06 dBm -44.06 db
1.920 GHz 32.000 GHz 1.000 MHz 2.63454 GHz -55.86 dBm -42.86 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.90592 GHz -51.69 dBm -38.69 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.69629 GHz -53.44 dBm -40.44 db
13.000 GHz 19,500 GHz 1.000 MHz 19.02779 GHz -50.28 dBm -37.28 db
Dates 27 JUl 2023 ]1:.34:28

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023EG800QNA
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SPORTON LAB.

FCC RF Test Report

Report No. : FG362719

LTE Band 2/ 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = [ spectrum =
Ref Level 0.00 dém  Offset 5.40 dB Mode Auto Sweep Ref Level 0.00 d8m  Offset 540 dB Mode Auto Sweep
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  pPowerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 904.74513 MHz -57.12 dem -44,12 dB 20,000 MHz 1.000 GHz 1,000 MHz 957.09895 MHz -56.80 dem -43.80 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83769 GHz -47.01 dbm -34.01 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83853 GHz -56.65 dim -43.65 db
1.920 GHz 3.000 GHz 1.000 MHz 2.63418 GHz -55.95 dBm -42.95 dB 1.920 GHz 3.000 GHz 1.000 MHz 2.95124 GHz -55.58 dém -42,58 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.98742 GHz -51.51 dBm -38.51 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.92292 GHz -51.5% dem -38.59 dB
9.000 GHz 13.000 GHz 1.000 MHz 12,66479 GHz -53.52 dBm -40.52 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.66779 GHz -53.32 dém -40.32 d&
13.000 GHz 19.500 GHz 1.000 MHz 15.99502 GHz -50.13 dBm -37.13 dB 13.000 GHz 19.500 GHz 1.000 MHz 15.99552 GHz -50.14 dim -37.14 dB
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 918.31834 MHz -56.70 dBm -43.70 dB
1,000 GHz 1,840 GHz 1.000 MHz 1.59085 GHz -57.10 dBm -44,10 dB
1.920 GHz 32.000 GHz 1.000 MHz 1.92270 GHz -498.61 dBm -36.61 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.92292 GHz -51.60 dBm -38.60 dB
9.000 GHz 13.000 GHz 1.000 MHz 12,70529 GHz -53.40 dBm -40.40 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.899952 GHz -50.15 dBm -37.15 db
Dates 27 JUl 2023 11.42:58

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023EG800QNA
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SPORTON LAB.

FCC RF Test Report

Report No. : FG362719

LTE Band 2 / 20MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = [ spectrum =
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  pPowerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 946.91004 MHz -57.05 dem -44.05 db 20,000 MHz 1.000 GHz 1,000 MHz 918.31834 MHz -57.04 dem -44,04 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83349 GHz -47.88 dBm -34.88 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83601 GHz -56.91 dBm -43.91 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.63346 GHz -55.65 dBm -42.65 dB 1.920 GHz 3.000 GHz 1.000 MHz 2.63238 GHz -55.80 dBm -42.80 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.91592 GHz -51.63 dBm -38.63 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98992 GHz -51.71 dém -38.71 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.66179 GHz -£3.37 dém -40.37 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.65479 GHz -53.51 dém -40.51 dé
13.000 GHz 19.500 GHz 1.000 MHz 17.66930 GHz -50.15 dBm -37.15 dB 13.000 GHz 19.500 GHz 1.000 MHz 15.99952 GHz -50.08 dBm -37.05 dB
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 932.37631 MHz -57.01 dBm -44.01 db
1,000 GHz 1,840 GHz 1.000 MHz 1.64837 GHz -57.04 dBm -44.04 db
1.920 GHz 32.000 GHz 1.000 MHz 1.92018 GHz -55.44 dBm -42.44 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.94942 GHz -51.72 dBm -38.72 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.69279 GHz -53.41 dBm -40.41 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.88802 GHz -50.09 dBm -37.09 db
Dates 27 JUr 2023 11:51:27

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023EG800QNA
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«amran a0, FCC RF Test Report

Report No. : FG362719

Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0021
40 Normal Voltage 0.0043
30 Normal Voltage 0.0038
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0015
0 Normal Voltage 0.0035

-10 Normal Voltage 0.0027 PASS
-20 Normal Voltage 0.0002
-30 Normal Voltage 0.0019
20 Maximum Voltage 0.0024
20 Normal Voltage 0.0003
20 Minimum Voltage 0.0046

Note:

1. Normal Voltage = 3.8 V. ; Minimum Voltage =3.3 V. ; Maximum Voltage = 4.3 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023EG800QNA
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SPORTON LAB.

FCC RF Test Report

Report No. : FG362719

LTE Band 5

Peak-to-Average Ratio

Mode

Mod.

LTE Band 5/ 10MHz

RB Size

QPSK
Full RB

16QAM

Limit: 13dB

Middle CH

5.39

Full RB

Result
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Middle Channel / Full RB/ 16QAM
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Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCC ID : XMR2023EG800QNA
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«oonas. FCC RF Test Report Report No. : FG362719
26dB Bandwidth
Mode LTE Band 5 : 26dB BW(MHz) Full RB
BW 1.4MHz
Mod. QPSK 16QAM
Middle CH 1.30 1.27
BW 3MHz
Mod. QPSK 16QAM
Middle CH 3.09 3.02
BW 5MHz
Mod. QPSK 16QAM
Middle CH 5.06 5.00
BW 10MHz
Mod. QPSK 16QAM
Middle CH 10.11 6.39
Mode LTE Band 5 : 26dB BW(MHz) 1RB
BW 3MHz
Mod. QPSK 16QAM
L CH 1RB 0.60 0.59
H CH 1RB 0.60 0.61
BW 5MHz
Mod. QPSK 16QAM
L CH 1RB 0.89 0.83
H CH 1RB 0.80 0.78
BW 10MHz
Mod. QPSK 16QAM
L CH 1RB 1.80 1.74
H CH 1RB 1.30 1.54
Sporton International Inc. (Kunshan) Page Number 1 A38 of A121

TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. : FG362719

Full RB (Middle CH):

LTE Band 5

Middle Channel / 1.4MHz / QPSK

Middle Channel /1.4MHz / 16QAM
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Type | Ref | Tre | X-value | ¥-value | __Function__| Function Result | Type | Ref | Trc | X-value | v-value |__Function | Function Result
ML 1 836,6318 MHz 17.50 dbm ndb down 1.3007 MHz ML 1 §36,3093 MHz 17.15 dém nd8 down 12659 MHz
T1 1 835,8427 MHz -8.46 dBm nde 26.00 dB T1 1 835,979 MHz -8.04 dBm nde 26.00 d8
T2 1 937.1434 MHz -6.45 dBm Q Factor 643.3 T2 1 837,149 MHz -6.55 dBm Q Factor 658.5
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LTE Band 5

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Spectrum r Spectrum
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CF 836.5 MHz 1001 pts Span 6.0 MHz CF B836.5 MHz 1001 pts Span 6.0 MHz
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Type | Ref | Tre | X-value | ¥-value | __Function__| Function Result | Type | Ref | Trc | X-value | v-value |__Function | Function Result
ML 1 837.507 MHz 1818 dbm ndb down 3.0868 MHz ML 1 §35,6063 MHz 16.66 dbm nd8 down 3,021 MHz
T1 1 834.9476 MHz -7.78 dBm ndB 26.00 dB T1 1 835.0015 MHz -7.31 dBm ndB 26.00 dB
T2 1 333.0345 MHz -7.60 dBm Q Factor 2713 T2 1 833.0225 MHz -7.03 dém Q Factor 276.6
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Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : XMR2023EG800QNA
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SPORTON LAB.

FCC RF Test Report

Report No. : FG362719

LTE Band 5

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM
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h / B \ 5.055000000 MHz h ] B \ +.995000000 MHz

o dom a factor \ 165.3 o dam ,f a factor 167.2)

10 -10

/ \

-20 df —r -20 T

AN e VA | 7 ; L ey

A oy \ v e P "

and -40 d

-50 d -50

60 d 60 d

70 d 70 di

CF 836.5 MHz 1001 pts Span 10.0 MHZz CF B836.5 MHz 1001 pts Span 10.0 MHz
Marker marker

Type | Ref | Tre | X-value | ¥-value | __Function__| Function Result Type | Ref | Trc | X-value v-value |__Function | Function Result

ML 1 835,801 MHz 16.57 dbm ndb down 5,055 MHz ML 1 835,091 MHz 16.07 dbm nd8 down 4,995 MHz
T1 1 833,933 MHz -0.15 dm nde 26.00 dB T1 1 833,933 MHz -10.00 dem nde 26.00 d8
T2 1 839,037 MHz -5.99 dBm Q Factor 185.3 T2 1 833,978 MHz -10.08 dém Q Factor 167.2

L )| A L i

LTE Band 5

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum I
Ref Level 24.70 dém  Offset 4.70 dé & RBW 300 kHz Ref Level 24.70 d8m  Offset 4.70 dB & RBW 300 kHz
o Att 30de SWT 126p: @ VBW LMHz  Mode Auto FFT o Att 30de SWT 126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
(@ 17k Max (@17 Mzx
204 Mi1] 1781 dBm 204 Mi1] 19.20 dBm
A P 032.5040 MHz A AT 34,1220 MHz
0 Y nae T "\\ 26.00 dB 10 dB ndp 26.00 dB|
B \ 10.110000000 MHZ B 6.394000000 MHz
0 dBm Q factor “ B82.4 © dam Q factor 130.5]
N
'
10 - -10 =
J AT~ -
20 d — N -20 df —
~ \/ ~ \
|~ AW ., o
0 2 o ‘.
e ]
and -40 d
-50 d -50
60 d -60 db
70 d 70 di
CF 836.5 MHz 1001 pts Span 20.0 MHZz CF B836.5 MHz 1001 pts Span 20.0 MHz
Marker marker
Type | Ref | Tre | X-value | ¥-value | __Function__| Function Result | Type | Ref | Trc | X-value | v-value |__Function | Function Result
ML 1 832,534 MHz 17.61 dbm ndb down 10.11 MHz ML 1 834,122 MHz 15.20 dém nd8 down 6,394 MHz
T1 1 831,545 MHZ -7.04 dBm nde 26.00 dB T1 1 831,605 MHz -6.60 dBm nde 26.00 d8
T2 1 941,655 MHz -5.17 dBm Q Factor B2.4 T2 1 837999 MHz -6.78 dbm Q Factor 130.5
L )i J - L )jd -
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SPORTON LAB.

FCC RF Test Report Report No. : FG362719

1 RB (Low/High CH):

LTE Band 5

L CH/3MHz / QPSK L CH/3MHz / 16QAM

o o
RefLevel 25.70 dém  Offset .70 G @ RBW 100 krz RefLevel 20.70 dém  Offset .70 G @ RBW 100 kHz
e Att 35ds SWT 19 ps @ VBW 200 kHz  Mode Auto FFT ke Att 35d8 SWT  19us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@17k Max [@ 1Pk Max
. MI[1] 25 Bm MI[1] 26.94 dBm
20d y 824.18730 MHz 20d §24.24730 MHz
/ nde 26.00 dB) 71N nde 26.00 dB)
10 di / Bw 599.400000000 kHz| 10 di ! 3 Bw 587400000000 kHz
qQ factor 1375.0 Q factor 1403.2)
od od /
/ i \
10l A= = 10l ! =
e =
e ~ .
204 . S AN 20 demet=t —— —
el — 1
30 d —— 30 d —
40 d 40 d
-50 di -50 di
-60 db -60 db
CF B25.5 MHz 1001 pts Span 6.0 MHz CF B825.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result Type | Ref | Trc | X-value | Y-value |__Function | Function Result
[ 1 6241673 MHz 25,95 dbm ndd down 533.4 kHiz [ 1 24,2473 MHz 26,54 dim ndb down 587.4 kHz
T 1 23,0356 MHz -0.20 dBm nds 26.00 d8 T 1 B23,0476 MHz 1.00 dBm nds 26.00 d8
T2 1 524,535 MHz 0,15 dém qQ factor 1375.0 T2 1 624,535 MHz 0,96 dBm Q Factor 1403.2
i ™
L JL J L JL J

H CH / 3MHz / QPSK H CH / 3MHz / 16QAM

RefLevel 25.70 dém  Offset .70 G @ RBW 100 krz RefLevel 20.70 dém  Offset .70 G @ RBW 100 kHz
e Att 35ds SWT  19us @ VBW 300kHz  Mode Auto FFT ke Att 35d8 SWT  19us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max [@ 1Pk Max
MI[1] x 31 dBm MI[1] 26.32 dBm
/ e
20d / 848.75870 MHz 20d §48.71080 MHz
nds { 26.00 dB) ndB 26.00 dB)
Bw / 599.400000000 kHz B 605.400000000 kHz
10 d / 10 d
q factor [ \( 1416.0) Q factor. 1401.9
T
od J - od
10 df . 4 10 -
- ¥ N \
B s \ o~ -
20d - s _ o0 d .
I E— e — —
o306 — L e ——
40 d 40 d
-50 di -50 di
-60 db -60 db
CF B47.5 MHz 1001 pts Span 6.0 MHz CF B47.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
[ 1 £48.7567 MHz 25,31 dém ndd down 533.4 kHiz [ 1 48,7108 MHz 26,32 dém ndb down 605.4 khz
T 1 848,477 MHz -0.80 dBm nds 26.00 d8 T 1 48,471 MHz -0.05 dBm nds 26.00 d8
T2 1 £49.0764 MHz -0.70 dém qQ factor 1416.0 T2 1 49,0764 MHz 0,54 dBm Q Factor 14015
i — —
L JL J L JL J
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SPORTON LAB.

FCC RF Test Report Report No. : FG362719

LTE Band 5

- -
v v
Offset .70 G @ RBW 100 kHz Offset 4.70 B @ RBW 100 kHz
SWT  19us @ VBW 300kHz  Mode Auto FFT o ALt 35d8 SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@17k Max [@17k Max
Mi[1] 25.08 dBm| o Mi[1] 26.64 dBm|
20d 824.36200 MHz 20d {1 §24.20200 MHz|
ndB. 26.00 db ] ndB 26.00 dB)|
10 di B 269.000000000 kHz| 10 di Il Bw 029.000000000 kHz
Q factor 927.2| Ty " Q factor 994.1
od od —~ kS
i i /
-10 — -10 p=
/ 7
20 d 20 d \
\
30 dbmA——y - 30 di [
i T~ 2008 2\ 1
fg?i VNS [ bl i AW
40 0 T 7 40 7 v
W Y N y o
-50 -50
£0 d 60 d
CF 826.5 MHz 1001 pts Span 10.0 MHz CF 826.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
[ 1 £24,362 MHz 25,98 dBm ndd down 53,0 kHz [ 1 24,202 Mhz 26,64 dEm ndb down 525.0 khz
T 1 823,003 MHz 0,22 dim nds 26.00 d8 T 1 23,043 MHz 0,85 dBm nds 26.00 d8
T2 1 524,792 MHz -0.26 dbm qQ factor $27.2 T2 1 624,772 MHz 0.73 dBm Q Factor 5541
il il
L JL J - L JL J -
ectrum = =
RefLevel 25.70 dém  Offset .70 G @ RBW 100 krz RefLevel 20.70 dém  Offset .70 G @ RBW 100 kHz
ke Att 35ds SWT 19 ps @ VBW 200 kHz  Mode Auto FFT ke Att 35d8 SWT  19us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@17k Max [@17k Max
MI[1] 25.91 dBm)| MI[1] 26.42 dBm)|
20d 848.60800 MHz 20d §48.72800 MHz|
nds 26.00 dB| ndB 26.00 dp|
104 Bw 799.000000000 kHz 104 B 779.000000000 kHz
Q factor 1061.8) Q factor 089.2)
od od
-10di -10di
~ - ~J .
20 d -20 di /
~, f - / \
o Y. V- / (.
- | 7 TN R
o \/ L ~ VN
T S v v
Sod
60 di -60 db
CF B46.5 MHz 1001 pts Span 10.0 MHz CF B46.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
[ 1 48,608 MHz 25,91 dBm ndd down 793.0 kriz [ 1 48,728 MHz 26,42 dim ndb down 778.0 kHz
T 1 848,258 MHz -0.17 dBm nds 26.00 dB T 1 48,258 MHz 0,18 dBm nds 26.00 d8
T2 1 549,057 MHz -0.15 dém qQ factor 10616 T2 1 49,037 MHz 0,20 dBm Q Factor 1089.2
il il
L JL J - L JL J -

Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RF Test Report

Report No.

: FG362719

LTE Band 5

L CH/10MHz / QPSK

L CH/10MHz / 16QAM

(®)

(®)

Offset .70 OB @ RBW 300 kHz Offset .70 OB @ RBW 300 kHz
SWT 1Z.6us @ VBW 1MHz Mode Auto FFT o ALt 35d8 SWT 1264 @ VBW 1MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max [@ 1Pk Max
MI[1] 28.90 dBm| MI[1] 28.83 dBm|
20d 824.5840 MHz 20d 824.6040 MHz
/ nds 26.00 dB) ndB 26.00 dB)
/ Bw 1.798000000 MHzZ B 1.738000000 MHZ|
10 d . 10 d o
7 v q factor 450.6) Q factor 474.4)
0 d - 0 d
7 \ | |
i i \ A1
-10 — ; -10 Vs .“ N
-20 di £ L 20 d v \ ~.
7 7 N~ \ S| -
\/ \ | y \ \
- - -30 ‘
/ \ ] \ \
N 40 ol k! S
7 7~ b -
R L / N
-50 -50
60 d 60 d
CF 829.0 MHz 1001 pts Span 20.0 MHz CF 829.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
[ 1 £24.564 MHz 26,90 dBm ndd down 1,798 MHz [ 1 24,604 MHz 26,63 dém ndb down 1.738 MHz
T 1 823,705 MHz 3,00 dBm nds 26.00 d8 T 1 23,765 MHz 3,01 dBm nds 26.00 d8
T2 1 525,503 MHz 3,14 dBm qQ factor 456.6 T2 1 625,503 MHz 3.0 dBm Q Factor 474.4
i i
L JL J - L JL J
ectrum = =
Ref Level 25.70 dém  Offset .70 G @ RBW 300 krz RefLevel 20.70 dém  Offset .70 G @ RBW 300 kHz
e Att 35ds SWT  126ps @ VBW 1MHz  Mode Auto FFT ke Att 35dE SWT 126yus @ VBW LMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@17k Max [@ 1Pk Max
MI[1] 29.15 dBm| MI[1] 28.63 dBm|
20d 848.4160 MHz 20d 848.3760 MHz
nds 26.00 dB) ndB 26.00 dB)
Bw { 1.299000000 MHz B 1.538000000 MHZ|
10 di / 10 di
Q factor T_J-’ 653.9] Q factor 5514
od — od
J
-10di = -10di -
/ S / Y TN
20d e 204 ~o
—. / \ \ § / / \
|/ W —| / \/ \
-30 di L 30 di s
v 7 U7
d R e
;30 dem—33 N — -
-50 -50 d
-60 db -60 db
CF 844.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
[ 1 B48,416 MHz 29,15 dbm ndd down 1,258 MHz [ 1 48,376 MHz 26,63 dém ndb down 1.538 MHz
T 1 B47 696 MHz 3,27 dim nds 26.00 d8 T 1 B47 636 MHZ 2,53 dBm nds 26.00 d8
T2 1 545,595 MHz 3.06 dém qQ factor 653.3 T2 1 49,175 MHz 2,51 dbm Q Factor 5514
i i
L JL J - L JL J
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Report No. : FG362719

Occupied Bandwidth

Mode

LTE Band 5 : 99%0BW(MHz)

BW

1.4MHz

Mod.

QPSK

16QAM

Middle CH

1.09

1.09

BW

3MHz

Mod.

QPSK

16QAM

Middle CH

2.73

2.74

BW

5MHz

Mod.

QPSK

16QAM

Middle CH

4.48

4.49

BW

10MHz

Mod.

QPSK

16QAM

Middle CH

9.11

5.03

Spectrum 'y Spectrum e
Ref Level 24.70 dBm  Offset 4.70 d8 & RBW 30 kHz Ref Level 24.70 d8m  Offset 4.70 dB & RBW 30 kHz
jo ALt 30dB 8SWT 63.2 ps @ VBW 100 kHz  Mode Auto FFT b ALL 30dB 8SWT 63.2 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Ma f@ 10k Ma
N I T M1[1] 17.55 dBm) N M1[1]
20d 20d
: PP, . PR P 298.27520 MHz : T i PN I Sy
10 B f., v ~ ' geeBi 1.088111888 MHz| 10 dB i e T ’ NO¥E B T
4 {
0 dan = 0den f’ I
-10 -10
20 d — 20 d
fon R 1o el Rt SRS v .
-40 -40 de
-50 dBmr -50 dBm-
60 d -60
70 d 70 di
OF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-valug | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Functian Result
M1 1 836.2762 MHz 17.55 dBm M1 836.1587 MHz 17.15 dBm
T1 1 835.95455 MHz 9.32 dbm Occ Bw 1.088111868 MHz T1 1 835.96014 MHz 10.47 dam Occ Bw 1.090909091 MHz
T2 1 83704266 MHz 11.46 dBm T2 1 837.05105 MHz 9.1 dbm
G we GHnn ve

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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«oonas. FCC RF Test Report Report No. : FG362719

LTE Band 5

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

o nn]
Ref Level 24.70 dém  Offset 4.70 dé & RBW 100 kHz Ref Level 24.70 d8m  Offset 4.70 dB & RBW 100 kHz
o Att 30de SWT  19ps @ VBW 300kHz  Mode Auto FFT I Att 30de SWT  19ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
(@ 17k Max (@17 Mzx
204 ::}\1\]' 1840 dBm 204 T Mi1] 17.79 dBm
B [— ML A2 857.15930 MHz X - A 835.39710 MHz
0 Occ By 2.733266733 MHz 10 dB ©BW 2.739260739 MHz
0 dam 0 dém:
/ \
10 o -10
/ \
20 g - o -20d = — -
S - 7 - A
a0 -30
and -40 d
-50 d -50
60 d 60 d
70 d 70 di
CF 836.5 MHz 1001 pts Span 6.0 MHz CF B836.5 MHz 1001 pts Span 6.0 MHz
Marker marker
Type | Ref | Tre | X-value | ¥-value | __Function Function Result Type | Ref | Trc | X-value | v-value |__Function Function Result
ML 1 537,153 MHz 18.45 dbm ML 1 §35,3971 MHz 17.75 dém
T1 1 835,13337 MHz 12.01 dBm Oce Bw 2.733266733 MHz T1 1 835,12737 MHz 10.19 dBm Oce Bw 2.730260739 MHz
T2 1 837.86663 MHz 12.49 dBm T2 1 837.86663 MHz 11.38 dBm

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ctrum pectrum
Ref Level 24.70 dbm  Offset 4.70 08 @ RBW 100 kHz RefLevel 24.70 dim  Offset 4.70 d& @ RBW 100 kHz
o Att 30de SWT  19ps @ VBW 300kHz  Mode Auto FFT o Att 30de SWT  19ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
(@ 17k Max (@17 Mzx
204 16.27 dBm 204 PN 16.20 dBm
P 896.99000 MHz T R R P A . 837.17900 MHz
10 el o 4.475524476 MHz| 10 dB ASLVA VWb’ slonndh¥. 1330 - e 4.485514486 MHz
| - [ \
0 dem 4 0 dem I it
/ y i \
/ \ f \
10 -10
\ J
\ /
-z0d v -20 d —
S BN v - I
40 L~ S - e e
and -40 d
-50 d -50
60 d -60 db
70 d 70 di
CF 836.5 MHz 1001 pts Span 10.0 MHZz CF B836.5 MHz 1001 pts Span 10.0 MHz
Marker marker
Type | Ref | Tre | X-value | ¥-value | __Function Function Result Type | Ref | Trc | X-value | v-value |__Function Function Result
ML 1 836.99 MHz 16.27 dbm ML 1 837.173 MHz 16.20 dbm
T1 1 83425225 MHz 11.67 dBm Oce Bw 4.475524476 MHz T1 1 834,26224 MHz 12.05 dBm Oce Bw 4.4BSE14486 MHZ
T2 1 833.72777 MHz 10.95 dBm T2 1 833.74775 MHz 10.26 dbm

( 1 J

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

pectrum b hectrum I“"‘I
Ref Level 24.70 dém  Offset 4.70 dé & RBW 300 kHz Ref Level 24.70 d8m  Offset 4.70 dB & RBW 300 kHz
o Att 30de SWT 126p: @ VBW LMHz  Mode Auto FFT I Att 30de SWT 126p:s @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
(@ 17k Max (@17 Mzx
204 NEHE] 16.10 dBm 204 _ Mi1] 20,44 dBm
PN A e 837.9390 MHZ N 893.4630 MHz
w0 Oct B : 9.110889111 MHz 10 b ¥ Occ By 5.034965035 MHz
\
0 dam 0 dém: T -
/ A
10 -10 ~ S
-~ a 3
-2oaw\ 7~ 20 Vs
NS - o
= [ o e
and -40 d
50 d 50 df
60 d -60 db
70 d 70 di
CF 836.5 MHz 1001 pts Span 20.0 MHZz CF B836.5 MHz 1001 pts Span 20.0 MHz
Marker marker
Type | Ref | Tre | X-value | ¥-value | __Function Function Result Type | Ref | Trc | X-value | v-value |__Function Function Result
ML 1 837933 MHz 1810 dbm ML 1 833,463 MHz 20.44 dém
T1 1 831,0345 MHz 12.66 dBm Oce Bw 9.110889111 MHz T1 1 831,9046 MHz 12.72 dBm Oce Bw £.034065035 MHz
T2 1 8410954 MHz 9,68 0Bm T2 1 935.9395 MHz 10.57 dBm
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Conducted Band Edge

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectru || Spectrum T
Ref Level 24.70 dBm Offset 4.70 db Mode Auta Sweep Ref Level 24.70 dém  Offset 4.70 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr

I 55 | SPURIGHE CHBEKABS_ PABS
20 ghffit gheck . — A “ O e _BPURIDUS_LINE_ABS PARS

Line _kpurious_JINE_ABS PARS /‘ \ ine _: ’7 S_|INE_ABS_|
10 dBm 10 dém ! ]
ode \I 0 dem {
_10 dem ! -10 dBm
20 dBm 'V\ 20 dBm—y

\
= ): 1
30 dem I W 30 dBp‘W
A
-40 dBm -40 dim-
- .’f d \4 LN,
E Y g -50 d
50 dem P——— = rad m - R —
=]

-0 dBm o S 50 dBm Em— e —— —
-70 dBm -70 dem:
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop B60.0 MHz
purious Emissions Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | Power Abs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit

815.000 MHz 523.000 MHz 100.000 kHz 822.99600 MHz -46.80 dBm -33.80 dB 947.000 MHz 849,000 MHz 100.000 kHz 848.73726 MHz 21.87 dBm -8.13 dB

823.000 MHz 824.000 MHz 20.000 kHz §23.99950 MHz -20.89 dBm -7.89 de 540,000 MHz £50.000 MHz 20.000 kHz 540.00050 MHz -21.53 dem -8.53 dB

824.000 MHz £26.000 MHz 100.000 kHz 824.25475 MHz 22.52 dBm -7.43 dB 950,000 MHz 860,000 MHz 100.000 kHz 850,15485 MHz -48,26 dbm -35.26 dB.

il ] [ )i [ ) e
Date: 27.JUL.2023 1B:35:39 Date: 27.JUL.2 1

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
p— @ | spectrum F
Ref Level 24.70 dBm  Offset 4.70 d& Mode Auta Sweep Ref Level 24.70 dBm  Offset +.70 dg Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avgpwr .
20 glsjfnit Gheck PAES ﬁgg%@mug&;m_ \JA‘:.‘I
tihe _bPURIOUS | INE_ABS pAkS Line _§PURIDUS_JINE_ABS | PAES
10 dBm f - 10 mar[’. ‘1‘
od3 l/ \ 0 GE"J i
-10 dem l‘ \ -10 dpm
SPURIOUS_LINE_ABS [ \
-20 dém J LLu -20 gBm
-30 dBm! J, Wi dBm ~
-
40 dem -“IU"""“ 40 dBm \J\”
—
50 derm: — 50 dBm N
S P
-60 dBm — - -60 dBm == —
R S [ |
-70 dem -70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
815,000 MHz £23.000 MHz 100.000 kHz 822.35664 MHz -35.57 dBm -22.57 dB 847,000 MHz 249,000 MHz 100.000 kHz 847.89810 MHz 14.51 dBm -15.49 dB
823.000 MHz 824,000 MHz 20.000 kHz 823.55950 MHz -27.39 dém -14.39 dB 549,000 MHz 850.000 MHz 20.000 kHz 549,00050 MHz —28.72 dem ~15.72 dB
824.000 MHz 826.000 MHz 100.000 kHz 824.30869 MHz 14.55 dBm -15.45 dB 550,000 MHz 860,000 MHz 100.000 kHz 95001499 MHz -35.08 dBm ~22.08 dB
p——
) J ] L ) ] (]
Date: 27.JUL.2023 1B8:49:20
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LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

spectrum

Spectrum

Ref Level 24.70 dém  Offset 4.70 db Mode Auta Sweep Ref Level 24.70 dém  Offset 4.70 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fugPwr
i T | SPURIGHE CHBEKABS_ PABS
imit Gheck PARS A Zuasmn—-1
@ ul‘[‘ur‘;'m SPURIOUS_) INE_ABS PABS / \\ Line _ F'JF‘;’IF“S, INE_4BS_| PABS
10 dBm 10 dém f \
ode J \ 0 dBm [
10 dem } -10 dBm -
SPURIOUS_LINE_ABS lL ﬁ
20 dBm "\ -20 dem—y
-30 dBm L W -30 dem- \
-40 dBm -40 dBm-
A I‘f b \ L
-50 dam =50 dBm ——
PRI T~ Y —
-60 dam et -0 dBm e
60 dim————— ) B S ———
-70 dBm -70 dem:
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop B60.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency PowerAbs | alimit | Range low | Rangeup | RBW | Frequency | PowerAbs |  ALimit
§15.000 MHz 823.000 MHz 100.000 kHz §22.59600 MHz -47.26 dém -34.26 d& 547.000 MHz 549,000 MHz 100.000 kHz 848.73526 MHz 21.28 dBm ~6.72 dB.
823.000 MHz 824.000 MHz 20.000 kHz §23.99950 MHz -20.62 dBm -7.62 d& 540,000 MHz £50.000 MHz 20.000 kHz 549.00050 MHz -21.31 dem ~8.31 dB
824.000 MHz £26.000 MHz 100.000 kHz 824.26673 MHz 21.88 dBm -6.12 dB 950,000 MHz 860,000 MHz 100.000 kHz 950,00500 MHz -48,69 dbm -35.69 dB.
Il J [ ] (]

7.JUL. 2023

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Spectrum

Ref Level 24.70 dBm  Offset 4.70 dB Mode Auta Sweep Ref Level 24.70 d8m  Offset 4.70 dg Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (o1 AvgPwr .
20 uI__‘irmu Gheck PABS PHIE CHBEKABS_ PABS
Line _BPURIOUS_| INE_ABS PARS _BPURIDUS_LINE_ABS_] PARS
10 dBm / '“\
’ \, |
-10 dém T ‘ -10 dpm i
SPURIOUS_LINE_ABS \
-20 dém § -20 dBm
-30 dBm o dBm
-0 dem T,,,m""' 40 dBm -\,J\\
-50 dBm -50 dBm —
-60 dBm = -60 dBm:
| e A e PN R
-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815,000 MHz £23.000 MHz 100.000 kHz 822.09600 MHz -35.25 dBm -22.25 dB 847,000 MHz 249,000 MHz 100.000 kHz 847,92208 MHz 13.18 dBm -16.82 dB
823.000 MHz 824.000 MHz 20.000 kHz §23.99950 MHz -28.59 dBém -15.59 dB 540,000 MHz §50.000 MHz 20.000 kHz 542.00050 MHz -29.16 deém -16.16 dB
824.000 MHz £26.000 MHz 100.000 kHz 824.93207 MHz 14.02 dBm -15.98 dB 850,000 MHz 860,000 MHz 100.000 kHz 850,02498 MHz -36.63 dBm -23.63 dB
Il J { ] ( ) e

1B:41:10

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023EG800QNA

Page Number 1 A47 of A121




SPORTON LAB.

FCC RF Test Report

Report No. : FG362719

LTE Band 5/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum

Ref Level 24.70 dBm  Offset 4.70 d& Mode Auto Swesp Ref Level 24.70 dBm Offset 4.70 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 AvgPwr
heck T . | SPURIGIECHBEKABS_ ] PAES
7 ZU asn —
PURIOUS_|LINE_ABS | T ] \ Line _| nuruous,_ NE_ABS_| PABS
{f \ 10 dém ’ "
0 dam ‘\ 0 dem J
-10 dBm -10 dBm
| SPURIOUS_LINE_ABS_ J
-20 dBm N -20 dem M
30 d8m /\, ,I,\'igv”\‘ 30 e Yfl\'jvf \’\
. P LYVTR | e ]
-50 dBm g -50 dBm =
-
" A""‘-—_.
-60 dam -60 dBm =
gt I .
-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop B827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit Rangelow | Rangeup | RBW | Frequency | Powerabs | aLimit
815.000 MHz 823.000 MHz 100.000 kHz 822,50010 MHz -33.46 dem -20.46 di 546.000 MHz 849.000 MHz 100,000 kHz B48.75574 MHz 21,55 dBm -8.45 dB
823.000 MHz 824.000 MHz 10.000 kHz §23.99950 MHz -19.21 deém -6.21 d& 849.000 MHz 850.000 MHz 10.000 kHz 845.00150 MHz -19.12 dBm -6.12 dB
B824.000 MHz 827.000 MHz 100.000 kHz 824.24126 MHz 21.82 dBm -8.13 dB 950.000 MHz 860.000 MHz 100.000 kHz 850.13487 MHz -34.40 dBm -21.40 dB
S— S
L I ) b [ )
Date 13:16:486

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru || Spectrum
Ref Level 24.70 dBm  Offset 4.70 dB Mode Auta Sweep Ref Level 24.70 dém  Offset 4.70 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [®1 avgPwr . R
20 ubir’“" Gheck PABS JHBEKARS_ PABS
Line _BPURIOUS_| INE_ABS pabs Line _EPURIOUS_J INE_ABS_| PARS
10 dBm PPy o 1wk Vo
\ T
odo | dem \‘
-10 dem ,r -10 dBm i
SPURIOUS_LINE_ABS J '.
_20 dBm I -20 dBm 1
-30 dBm ; -30 dem
- 7 ]
-0 dem — 40 dBm B T
50 dem i 50 dBm
//’ e
f -60 dBm
“‘i—v‘._____‘
-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs | ALimit Range Low |  RangeUp | RBW | Frequency |  Powerabs | ALimit
815,000 MHz £23.000 MHz 100.000 kHz 822.83616 MHz -33.75 dBm -20.75 d& 846,000 MHz 849,000 MHz 100.000 kHz 847.70679 MHz 10.47 dBm -19.53 dB
823.000 MHz 824.000 MHz 30.000 kHz §23.99850 MHz -26.36 dBm -13.36 dB 542,000 MHz 850,000 MHz 30.000 kHz £42.00050 MHz ~26.91 dBém -13.91 dB
824.000 MHz £27.000 MHz 100.000 kHz 825.82967 MHz 10.84 dBm -19.16 dB 850,000 MHz 860,000 MHz 100.000 kHz 850.00500 MHz -32.69 dBm -19.69 dB
]

Il )

J

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023EG800QNA

Page Number 1 A48 of A121



SPORTON LAB.

FCC RF Test Report

Report No. : FG362719

LTE Band 5/3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

spectrum % #* o
Ref Level 24.70 dBm  Offset 4.70 d& Mode Auto Swesp Ref Level 24.70 dBm Offset 4.70 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
heck PABS - | SPURIGIECHEEKABS_ PAES
g ZU asn
PURIOUS_|LINE_ABS | T ] \ Line _PURIOUS I[ NE_ABS_| PABS
/‘ \ 10 dBm ( ‘
0 dBm \ 0 dBm { I
-10 dBm -10 dBm
| SPURIOUS_LINE_ABS_ [
-20 dBm -20 dem "vi
-30 dem f"’ "(ﬂlﬁjﬂ“‘ 30 dBm_g?M ‘u\
-0 dem YAy f rer* NMW LAy =
s
-50 dBm = -50 dBm 1
/"/ h‘"‘*-_
-60 dm -60 dBm 1 =
e =TT [t |
-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop B827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 822.88412 MHz -33.41 dém -20.41 di 546.000 MHz 849.000 MHz 100,000 kHz B48.76174 MHz 20,88 dBm -9.12 dB
823.000 MHz 824.000 MHz 10.000 kHz §23.99850 MHz -19.23 deém -6.23 d& 849.000 MHz 850.000 MHz 10.000 kHz 845.00050 MHz -19.41 dBm -6.41 db
B824.000 MHz 827.000 MHz 100.000 kHz 824.26823 MHz 21.49 dBm -8.51 dB 950.000 MHz 860.000 MHz 100.000 kHz 850.09491 MHz -33.97 dBm -20.87 dB
S— S
L I ) b [ )

13:

18:58

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru ]| Spectrum ué]
Ref Level 24.70 dBm  Offset 4.70 dB Mode Auta Sweep Ref Level 24.70 d8m  Offset 4.70 dg Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 avgpwr
i 35 L SPLURIGHE CHBEKARS paks
20 ghffnit Gheck _ PAES 5 e ps
Line _§PURIOUS_) INE_ABS PARS Line _§PURIOUS_) [NE_ABS_| PARS
10 dBm T = 1008 —
ode [ Ul cerm \
-10 dem I’ -10 dBm i
SPURIOUS_LINE_ABS { \
_20 dBm I -20 dBm l
-30 dBm: + -30 dBm:
L - ~J
40 dom [ m_—— 40 dem
L [~
50 dem - 50 dem —
e
-“”/, _‘\,M
g -60 dBm
-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
815,000 MHz £23.000 MHz 100.000 kHz 822.03207 MHz -33.25 dBm -20.25 d8 846,000 MHz 249,000 MHz 100.000 kHz 846,54995 MHz 9.82 dBm -20.18 dB
823.000 MHz 824.000 MHz 30.000 kHz §23.99950 MHz -27.09 dBém -14.09 dB 542,000 MHz 850.000 MHz 30.000 kHz 54500150 MHz -27.98 dém -14.98 dB
824.000 MHz £27.000 MHz 100.000 kHz 826.20729 MHz 10.18 dBm -19.82 dB 850,000 MHz 860,000 MHz 100.000 kHz 850,05495 MHz -33.13 dém -20.13 dB
Il ) { ] ( I
Date: 27.JUL.2023 1B:59:51 18

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023EG800QNA

Page Number 1 A49 of A121



SPORTON LAB.

FCC RF Test Report

Report No. : FG362719

LTE Band 5/5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 24.70 dBm  Offset 4.70 d& Mode Auto Swesp Ref Level 24.70 dBm Offset 4.70 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 AvgPwr
heck PABS Y | SPURIGIE CHBEKABS_ u PAES
ZU Qs 1 )
—EpURIOUS_|LINE_ABS | T f \ Line _| FURIOUS_L[VE_AI]I_‘ PABS
} \ 10 dém [
0 dBm 0 dBm i
\ [
-10 dBm -10 dBm i
| SPURIOUS_LINE_ABS_ {
-20 dBm H -20 dem ]{
30 dem / u’w"\ fﬂ\ 30 dem W%‘ \
<o dom AN L Ly om0 ~
[ i Ll /
o
-50 dem e 50'igh
p— AT R4 ]
——
-60 dem — -60 dBm e e—— .
-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit Rangelow | Rangeup | RBW | Frequency | Powerabs | aLimit
815.000 MHz 823.000 MHz 100.000 kHz 822,99600 MHz -36.99 dem -23.99 d& 544.000 MHz 849,000 MHz 100,000 kHz B48.66284 MHz 21,42 dem -8.59 dB
823.000 MHz 824,000 MHz 10.000 kHz §23.99950 MHz -20.19 dém -7.19 d8 845.000 MHz 850.000 MHz 10.000 kHz 845.00050 MHz -21.24 dBm -8.24 db
B824.000 MHz £29.000 MHz 100.000 kHz 824.34216 MHz 21.59 dBm -8.01 dB 950.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -38.21 dBm -25.21 dB
S— S
J ba ( ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru ﬂg‘ Spectrum ué]
Ref Level 24.70 dBm  Offset 4.70 d& Mode Auta Sweep Ref Level 24.70 dBm  Offset +.70 dg Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avgpwr .
20 glsjfnit Gheck PAES _nggg‘;rmmugyua_ \JA‘:.‘I
Line _§PURIOUS_) INE_ABS PARS Line _§PURIOUS_| INE_ABS_| PARS
10 dB 10 dBm
" I T L 2 w!‘"v‘\ : " w-««\
{
0 dB | | dBm
-10 dem f \ 10 dBm
SPURIOUS_LINE_ABS J L
_20 dBm ’J 20 dBm hx
-30 dBm: -30 dBm: \-‘r\
i ]
e -40 dem =
"*"“-‘—-._,ﬁ__,_",__n\
-50 dBm
-60 dBm
-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
815,000 MHz £23.000 MHz 100.000 kHz 822.08801 MHz -36.16 dBm -23.16 d& 844,000 MHz 249,000 MHz 100.000 kHz 846,29520 MHz 8.73 dBm -21.27 dB
823.000 MHz 824.000 MHz 50.000 kHz §23.99750 MHz -26.56 dBm -13.96 dB 542,000 MHz §50.000 MHz 50.000 kHz 540.00450 MHz ~27.85 dBm ~14.85 dB
824.000 MHz £29.000 MHz 100.000 kHz 826.42008 MHz 9.04 dBm -20.96 dB 850,000 MHz 860,000 MHz 100.000 kHz 850,06494 MHz -34.74 deém -21.74 dB
Il ) { ] ( ) e
Date: 27.JUL.2023 19:16:43

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023EG800QNA

Page Number 1 A50 of A121



SPORTON LAB.

FCC RF Test Report

Report No. : FG362719

LTE Band 5/5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum % #* o
Ref Level 24.70 dBm  Offset 4.70 dB Mode Auto Sweep Ref Level 2470 dem  Offset 4.70 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
heck T " | SPURIGIECHEEKABS_ PAES
Zu asm
PURIOUS_|LINE_ABS | T Al Line _ FURIOUS_L[VE_N]ij PARS
|
}‘ \ 10 dém [
0 dBm J ‘ 0 dBm ;
-10 dBm + -10 dBm
| SPURIOUS_LINE_ABS_ l'1| {Y
-20 dBm ﬂ -20 dem
| f
30 dem 7 W'M#L Ifr ‘\ 30 dem n‘ ﬁf‘lr b \
40 dem o~ I}rmi i AN || P QW -1l
AU L ISP | RSN JAUN
50 dem —7 Lt syl
b
60 dem————— 50 dem R
-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit Rangelow | Rangeup | RBW | Frequency | Powerabs | aLimit
815.000 MHz 823.000 MHz 100.000 kHz 822,99600 MHz -36.38 dém -23.38 d& 544.000 MHz 849.000 MHz 100,000 kHz B48.68282 MHz 20,66 dém -0.34 dB
823.000 MHz 824.000 MHz 10.000 kHz §23.99950 MHz -20.60 deém -7.60 d& 849.000 MHz 850.000 MHz 10.000 kHz 845.00350 MHz -21.87 dBm -8.87 db
824.000 MHz £29.000 MHz 100.000 kHz 824.33217 MHz 21.19 dBm -8.81 d8 950.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -37.94 dBm -24.94 dB
S— S
J ba ( ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru ﬂg‘ Spectrum ué]
Ref Level 24.70 dBm  Offset 4.70 d& Mode Auta Sweep Ref Level 24.70 dBm  Offset +.70 dg Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avgpwr .
20 glsjfnit Gheck PAES _nggg‘;rmmugyua_ \JA‘:.‘I

Line _§PURIOUS_) INE_ABS PARS Line _§PURIOUS_| INE_ABS_| PARS
10 dBm 10 dBm

NWW«;‘WWMMNMHM‘ MWMW“MW
0 de ’ 1 dem
-10 dem { l 10 dBém
SPURIOUS_LINE_ABS j \\
_20 dBm 20 dBm Hl
-30 dBm "JI -30 dBm: \-’-r__
-0 dem S e 40 dBm B
e “‘"‘"‘-.4..,,__,__“
-50 dam <50 dBm
o
-60 dBm -60 dBm
-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit

815,000 MHz £23.000 MHz 100.000 kHz 822.00010 MHz -35.57 dBm -22.57 dB 844,000 MHz 249,000 MHz 100.000 kHz 845,58591 MHz 7.82 dBm -22.18 dB

823.000 MHz 824.000 MHz 50.000 kHz 823.99650 MHz -28.11 dBém -15.11 dB 542,000 MHz §50.000 MHz 50.000 kHz 542.00050 MHz ~28.92 dBm ~15.92 dB

824.000 MHz £29.000 MHz 100.000 kHz 828.50799 MHz 7.87 dBm -22.13 dB 850,000 MHz 860,000 MHz 100.000 kHz 850,02498 MHz -35.47 dBm -22.47 dB

Il ) { ] ( ) e

Date: 27.JUL.2023 19:

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023EG800QNA

Page Number

1 A51 of A121



SPORTON LAB.

FCC RF Test Report

Report No. : FG362719

LTE Band 5/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 24.70 dBm Offset 4.70 d&

SGL Count 100/100

Mode Auto Sweep

Ref Level 24,70 dém  Offset 4.70 d8

SGL Count 100/100

Mode Auto Sweep

@1 avgPwr (@1 AvgPwr
heck PABS _Z:Ltglélmit;:lidtkédt_ PABS g
_bPURIOUS_LINE_ABS| PARS \ Line _BPURIOUS_LINE_ABS,_| PARS H
l 10 dém H
J\ \ o con “{J |
-10 dBm i " -10 dBm H
SPURIOUS_LINE_ABS_ }( h‘ J”\j \H
20 dam / v -20 dém s \
30 dbm \ ’“M“‘“ ey ﬂ 30 dem ﬂ A |
e AT ' TP I SN
-40 dBm | i SL / _anldem Ay \1 i \f A .
o
I & \
50 dem / J le iy i b1, \/ \f )
7 \J,t ¥ ; W W ¥ Y \\M\
60 derm il . .JI
Y 50 dem
et —— | Emma
70 dBm 70 dem
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 830.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit Rangelow | Rangeup | RBW | Frequency | Powerabs | aLimit
£15.000 MHz §23.000 MHz 100.000 kHz £622.43656 MHz -33.51 dem -20.51 db 539,000 MHz 549,000 MHz 100,000 kHz 548.41558 MHz 21.73 dBm -8.27 dB
£23.000 MHz 824.000 MHz 20.000 kHz £23.98951 MHz -21.63 dém -8.63 d 543.000 MiHz 850.000 MHz 20.000 kHz 54904346 MHz -21.81 dBm -8.81 dB
824.000 MHz 834.000 MHz 100.000 kHz B824.56444 MHz 21.52 dBm -8.08 dB 950.000 MHz 860.000 MHz 100.000 kHz 850.48452 MHz -34.27 dBm -21.27 dB
— — ——
J b ( | )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
Spectrul [ spectrum 'y
Ref Level 24.70 dBm  Offset 4.70 dg Mode Auta Sweep Ref Level 24,70 dBm  Offset 4.70 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
i o N SPU ., AB5
20 glsifitd heck PABS L oF Ol;!\g‘mt(,uﬂt:k - pmﬁ
Line _bpPURIOUS_J INE_ABS | pabs Line _BPURIOUS_|INE_ABS | PABS
10 dBm 10 dem
IPPUSPAPR FENUSHITIV FEU S0P P Y P, T Tt B PP N P A
0 dém | o ke “\
-10 dBm \ 10 dBm l
SPURIOUS_LINE_ABS_ \ l
-20 dBm: 7 -0 dBm \\.
-30 dBm -,'I -30 dBm \
-40 dem -40 dBm e
1 I
-S@EdBm -50 dem
-60 dBm 60 dBm.
-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | RangeUp | RBW | Frequency | ___Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
815.000 MHz 523.000 MHz 100.000 kHz 622.97203 MHz -35.99 dBm -22.99 dB 839.000 MHz 849.000 MHz 100.000 kHz 841.61239 MHz 5.81 dBm -24.19 dB
8232.000 MHz £24.000 MHz 100.000 kHz 823.99052 MHz -29.47 dBm -16.47 di 849.000 MHz 850.000 MHz 100.000 kHz 848.02947 MHz -29.17 dém -16.17 dB
824.000 MHz 834.000 MHz 100.000 kHz B828.82018 MHz 5.36 dBm -24.64 dB 850,000 MHz 860.000 MHz 100.000 kHz 850.09491 MHz -36.67 dBm -23.67 dB
N
( I J [ )i ]
Date: 27.JUL.2023 1 35:24

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023EG800QNA

Page Number 1 A52 of A121



SPORTON LAB.

FCC RF Test Report

Report No. : FG362719

LTE Band 5/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 24,70 dém  Offset 4.70 d8 Mode Auto Sweep

Ref Level 24.70 dBm  Offset 4.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr (@1 AvgPwr
heck SARS | SPURIENE CHEEKABS_ PAES o
_ppurious | INE_aBs ] PARS \ Line _BPURIOUS_| INE_ABS_| PARS “\
l 10 dém | \
i 0 dem )JJ \
-10 dBm "U‘ i -10 dem ¥
SPURIOUS_LINE_ABS_ I ﬂ’\ o
-20 dBm / ‘HA -20 dem
30 dem f \ v!f"-"‘“'l“"u\,v‘hh ‘“L -30 dBm jq‘ ""ILE""MH A
~ W
-0 dom s : l(r | N FAN 1 A ) WV / ! Mx
> WAL )
o /Y \ ) e (g ol J b
A S i | AL
L
, . b,
50 dom—]————— 50 dBm
70 dBm 70 dem
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 830.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit Rangelow | Rangeup | RBW | Frequency | Powerabs | aLimit
£15.000 MHz §23.000 MHz 100.000 kHz 622.47652 MHz -33.50 dem ~20.59 db 539,000 MHz 549,000 MHz 100,000 kHz 543,38561 MHz 21.08 dem 5,02 dB
£23.000 MHz 824.000 MHz 20.000 kHz £23.99550 MHz -21.59 dém -8.59 dB 543.000 MiHz 850.000 MHz 20.000 kHz 54900549 MHz 22,03 dBm -9.03 db
824.000 MHz 834.000 MHz 100.000 kHz B824.57443 MHz 20.65 dBm -9.35 d8 950.000 MHz 860.000 MHz 100.000 kHz 850.51449 MHz -34.31 dBm -21.31 dB
— — —
J b ( | )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru *

Ref Level 24.70 dBm

Offset .70 dB Mode Auta Sweep

Spectrum J#

Ref Level 24,70 dém  Offset 4.70 d8
SGL Count 100/100

Mode Auto Sweep

SGL Count 1007100
@1 AvgPwr (@1 avgPwr
i - SPU . ABS
20 dhfpit ¢heck PABS L oF Ol;!\g‘mt_uiﬂt:k _ pmﬁ
Line BPURIOUS | INE_ABS | PARS Line _BPURIOUS_|INE_ABS | PABS
10 dBm 10 dem
| rpimroobntosnpr] l,\.\ AR o g, AV.V\
0 dBm l 0 dém /l ‘
-10 d8m - -10 dBm T
SPURIOUS_LINE_ARS_ | J \
-20 dBm. T -20 dBm i
2048 J; ™ . Ll
- m- i
| ape [T A ™
=T g "u.\
-40 dam
// m
-50 dB -50 dem
F—
-60 dBm -60 dBm
-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit Rangelow | Rangeup | RBW | Frequency | Powerabs | atimit
£15.000 MHz 823.000 MHz 100.000 kHz 822,90809 MHz -33.79 dem -20.79 d& 839.000 MHz 849,000 MHz 100.000 kHz B844,43956 MHz 7.47 dBm -22.53 dB
823.000 MHz 824.000 MHz 100.000 kHz 823.96154 MHz -26.40 dBém -13.40 d& 549.000 MHz 850.000 MHz 100.000 kHz 849.00849 MHz -26.67 dBm -13.67 dB
824.000 MHz 834.000 MHz 100.000 kHz B28.73027 MHz 7.38 dBm -22.62 dB 850,000 MHz 860.000 MHz 100.000 kHz 850.01499 MHz -34.18 dBm -21.18 dB
-
( I J ( | )
Date: 27.JUL.2023 20:12:35

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023EG800QNA

Page Number 1 A53 of A121



«oonas. FCC RF Test Report Report No. : FG362719

Conducted Spurious Emission

LTE Band 5/ 1.4MHz

Lowest Channel / QPSK Middle Channel / QPSK

Spectrum = [ spectrum o

Ref Level 0.00 dém Offset 4.70 dB Mode Auto Sweep Ref Level 0.00 dem  Offset 4.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100

(@1 AvgPwr (@1 avgPwr
Limit Tm(.k PAES Limit rlhm k pabs
-10 e FRURIOUS 3 TNE_ARS PASS 10 diRE—$PURIOUS_LINE_ABS pakS
| SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm 20 dBm
-30 dBm 30 dBm
40ds . -40 dB I
-50.d8 ! — 50 dB 1 —
-60 d [ 50 dB |
et T |
-70 dBm 70 dBm
-80 dBm -0 dBm
-90 dém -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit | Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 802.25012 MHz -63.11 dBm -50.11 dB 30.000 MHz 815.000 MHz 100.000 kHz 795.97326 MHz -63.09 dBm -50.00 dB
860.000 MHz 1.000 GHz 100.000 kHz 891.81816 MHz -62.34 d8m -49.34 dB 860.000 MHz 1.000 GHz 100.000 kHz 954.33566 MHz -62.16 dBm -49.16 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.65009 GHz -39.30 dém -26.30 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67258 GHz -39.94 dBm -26.94 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.00226 GHz -47.27 d8m -34.27 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.02026 GHz -47.50 dBm -34.50 di
7.000 GHz 9.000 GHz 1.000 MHz 7.04724 GHz -48.69 dBm -35.69 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.03324 GHz -48.66 dBm -35.66 dB
L ,W ] [ L] L :T ] | ) we
1 33:49 2 18:42:30
Highest Channel / QPSK
Spectrum uf
Ref Level 0.00 dBm Offset 4,70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 ééFH: SPURIOUS LINE _ABS PABS
SPURIOUS_LINE_ABRS
-20 dem
-30 dBm
-40 dBm
-50 dBm por ——
-60 dBm ‘
M“
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
RangelLow | Rangeup | RBW | Frequency | PowerAbs | ALimit |
20.000 MHz 815.000 MHz 100.000 kHz 629.63643 MHz -63.12 dBm -50.12 dB
860.000 MHz 1.000 GHz 100.000 kHz 860.20979 MHz -61.39 dBm -48.39 dB
1,000 GHz 3.000 GHz 1,000 MHz 1.69608 GHz -41.16 dBm -28.16 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.78328 GHz -47.41 dbm -34.41 db
7.000 GHz 9.000 GHz 1,000 MHz 7.05724 GHz -48.68 dBm -35.68 db
-7
J ) | A
Date: 27 JUL 2029 18-49-40
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Report No. : FG362719

LTE Band 5/ 3MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = |[ spectrum o
Ref Level 0.00 dBm  Offset 4.70 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvoPwr
Limit ihu(.k PAES Limit rlhm k pabs
-10 e FRURIOUS 3 TNE_ARS PASS -10 difiE$PURIOUS_LINE ABS pakS
| SPURIQUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm 20 dBm
-30 dBm -30 dém
40 dB -40 dB [
-50.d8 ! — 50 dB t
P T
-60 d [ -50 dB [
o _p—nm-"i
-70 dBm 70 dBm
-80 dBm -0 dBm
-00 dBm -0 deém
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit | Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 793.51944 MHz -62.99 dBm -49.00 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.01924 MHz -63.19 dBm -50.15 dB
860.000 MHz 1.000 GHz 100.000 kHz 95979021 MHz -62.32 d8m -49.32 dB 860.000 MHz 1.000 GHz 100.000 kHz 954.47552 MHz -62.23 d8m -49.23 d
1.000 GHz 3.000 GHz 1.000 MHz 1.65009 GHz -40.34 dBm -27.34 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -40.38 dBm -27.38 d8
3.000 GHz 7.000 GHz 1.000 MHz 5.85430 GHz -47.30 d8m -34.30 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.01626 GHz -47.43 d8m -34.43 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.90177 GHz -48.65 dBm -35.65 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.06473 GHz -48.53 dBm -35.53 dB
( il J ( J J wa
Date: 27.JUL.2023 18 Date: 27.JUL.2023 19:
Highest Channel / QPSK
Spectrum uf
Ref Level 0.00 dBm Offset 4,70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
: - 3 3 yake
10 AQFH: PURIOUS LINE ABS PABS
SPURIOUS_LINE_ABRS
-20 dBm
-30 dBm
-40 dBm
-50 dBm w———— s nsiiiin
-60 dBm ‘
M'i
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
20.000 MHz 815.000 MHz 100.000 kHz 788.91179 MHz -62.98 dBm -49,95 dB
860.000 MHz 1.000 GHz 100.000 kHz 945.08392 MHz -62.16 dBm -49.16 dB
1.000 GHz 3.000 GHz 1,000 MHz 1.69308 GHz -40.42 dBm -27.42 db
3.000 GHz 7.000 GHz 1,000 MHz 6.74028 GHz -47.38 dBm -34.38 db
7.000 GHz 9.000 GHz 1,000 MHz 7.03674 GHz -48,70 dBm -35.70 dB
R
J ] ] (]
Date: 27, JUL, 2023  10:02:31
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LTE Band 5/5MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum = [ spectrum o
Ref Level 0.00 dBm Offset 4.70 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.70 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100,100
@1 AvgPwr @1 AvoPwr
Limit ihu(.k PAES Limit rlhm k pabs
e _SPURIOUS_LINE_ABS PASS dne S PURIOUS_LINE_ABS PABS
-10 ddfHE—{ -10 defHE—]
| SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBm 20 dém
-30 dBm " -30 dém
-40 dB 40 dB
.50 dB 50 dB
. = - L. o, e L. —
-60d -60 dB
uu:""| oY .""J
-80 dBm -80 dém
-00 dBm -0 deém
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit | Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 15.000 MHz 100.000 kHz 814.01924 MHz -67.51 dBm -54.51 dB 30.000 MHz 815.000 MHz 100.000 kHz 813.23463 MHz ~67.72 dbm -54.72 dB
860.000 MHz 1,000 GHz 100.000 kHz 942,44056 MHz -67.14 dam -54.14 de 860.000 MHz 1.000 GHz 100.000 kHz 931.39860 MHz -67.12 dém -54.12 dg
1.000 GHz 3,000 GHz 1,000 MHz 1.65009 GHz -33.05 dBm -20.05 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -34.05 dBm -21.05 d&
3.000 GHz 7,000 GHz 1,000 MHz 676228 GHz -52.05 dém -39.05 dB 3.000 GHz 7.000 GHz 1.000 MHz 698975 GHz -52.02 dBm -30.02 d&
7.000 GHz 2,000 GHz 1,000 MHz 8.93327 GHz -56.20 dBm -43.20 dB 7.000 GHz .000 GHz 1.000 MHz 7.03524 GHz & dbm -43.16 d&
( il J ( J J wa
Date: 27.JUL.2023 19:11:12 Date: 27.JUL.2023 18:19:53

Highest Channel / QPSK

Spectrum uf
Ref Level 0.00 dBm Offset 4,70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 AQFHE SPURIOUS LINE _ABS PABS
SPURIOUS_LINE_ABRS
-20 dBm
-30 dBm
-40 dBm
-50 dBm
P s . p——
-60 dBm e
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
20.000 MHz 815.000 MHz 100.000 kHz 799,50400 MHz -67.12 dBm -54,12 dB
860.000 MHz 1.000 GHz 100.000 kHz 865.52448 MHz -66.99 dBm -53.99 dB
1.000 GHz 3.000 GHz 1,000 MHz 1.68908 GHz -33.35 dBm -20.35 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.95676 GHz -52.11 dBm -39.11 dB
7.000 GHz 9.000 GHz 1,000 MHz 8.87278 GHz -56,27 dBm -43,27 db
R
J ) | A
Date: 27 JUL. 2023 10:21:]
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FCC RF Test Report
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LTE Band 5/ 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = [ spectrum o
Ref Level 0.00 dBm Offset 4.70 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.70 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100,100
@1 AvgPwr @1 AvoPwr
Limit ihu(.k PAES Limit rlhm k pabs
-10 e FRURIOUS 3 TNE_ARS PASS -10 difiE$PURIOUS_LINE ABS pakS
| SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBm 20 dém
-30 dBm -30 dém
.
40 dB 40 dB
.50 dB — 50 dB
| ~ s pa———
-60d J -60 dB J
memeTT o
-80 dBm -80 dém
-00 dBm -0 deém
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit | Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 15.000 MHz 100.000 kHz 814.01924 MHz -67.53 dBm -54.63 dB 30.000 MHz 815.000 MHz 100.000 kHz 796.36557 MHz ~67.54 dBm ~54.54 dB
860.000 MHz 1.000 GHz 100.000 kHz 982.44755 MHz -67.02 d8m -54.02 dB 860.000 MHz 1.000 GHz 100.000 kHz 968.04196 MHz -67.13 dBm -54.13 d8
1.000 GHz 3,000 GHz 1,000 MHz 1.64959 GHz -36.10 dBm -23.10 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -34.71 dBm -21.71 d8
3.000 GHz 7,000 GHz 1,000 MHz 676028 GHz -52.05 dém -39.05 dB 3.000 GHz 7.000 GHz 1.000 MHz 6,98825 GHz -52,00 dBm -30.09 d&
7.000 GHz 2,000 GHz 1,000 MHz 8.96376 GHz -56.26 dBm -43.26 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.87078 GHz 9 dim -43.15 dB
( il J ( J J wa
Date: 27.JUL.2023 19 Date: 27.JUL.2023 19:36:44
Highest Channel / QPSK
Spectrum uf
Ref Level 0.00 dBm Offset 4,70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
: - y 5 »ake
10 AQFHE PURIOUS LINE ABS PABS
SPURIOUS_LINE_ABRS
-20 dBm
-30 dBm
-40 dBm
-50 dBm
- gy
-60 dBm - 1
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
20.000 MHz 815.000 MHz 100.000 kHz 794,79635 MHz -67.57 dBm -54,57 dB
860.000 MHz 1.000 GHz 100.000 kHz 905.24476 MHz -66.82 dBm -5£3.82 dB
1.000 GHz 3.000 GHz 1,000 MHz 1.67958 GHz -34.44 dBm -21.44 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.90426 GHz -52.02 dem -39.02 dB
7.000 GHz 9.000 GHz 1,000 MHz 8.91027 GHz -56,10 dBm -43,10 dB
R
J ] ] (]
Date: 27.JUL, 2023  10:308:04
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Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0029
40 Normal Voltage 0.0013
30 Normal Voltage 0.0035
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0017
0 Normal Voltage 0.0006

-10 Normal Voltage 0.0012 PASS
-20 Normal Voltage 0.0029
-30 Normal Voltage 0.0027
20 Maximum Voltage 0.0016
20 Normal Voltage 0.0022
20 Minimum Voltage 0.0015

Note:

1. Normal Voltage =3.8 V. ; Minimum Voltage =3.3 V. ; Maximum Voltage =4.3 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023EG800QNA
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LTE Band 12

Peak-to-Average Ratio

Mode LTE Band 12 / 10MHz

Mod. QPSK
RB Size Full RB

Middle CH 5.42

16QAM Limit: 13dB
Full RB Result

6.35 PASS

LTE Band 12 / 10MHz

Middle Channel / Full RB/ QPSK

L
Ref Level 24.70 dom  Offset 4.70 db

bo_Att 30 6B AQT 2ms @ RBW 10 MHz
[@15a view

lcF 707.5 MHz

Maan Pwr + 20.00 dB
Complementary Cumulative Distribution Function

Mean | Peak | crest | 0% |

Trace 1 22.46 dBm 29.07 dBm
—— -

Samples: 130000
1% | 0% | o.o1% |
6.62 dB 2.29 d8 4.26 dB 5.42 dB 6.09 dB

Middle Channel / Full RB/ 16QAM

o
RefLevel 24.70 dém  Offset 4,70 d8
e Att a0de  AQT 2ms & RBW 10 MHz
[@15a view
e
oL 1 ':\
0.01 -
N
1E0

[CF 707.5 MHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000
Mean | peak | crest | 0% | 100 | 0% | o.019% |
Trace 1 [ 2143 dém | 28.94 dém 7.52 0B 3.01d8 5.07 d& .35 0B 7.13 dB
AERERRE e

Sporton International Inc. (Kunshan) Page Number 1 A59 of A121
TEL : +86-512-57900158
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26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz

Mod. QPSK 16QAM
Middle CH 1.26 1.26

BW 3MHz

Mod. QPSK 16QAM
Middle CH 3.06 3.06

BW S5MHz

Mod. QPSK 16QAM
Middle CH 5.05 4.94

BW 10MHz

Mod. QPSK 16QAM
Middle CH 10.17 5.79

Spectrum e Spectrum e
Ref Level 24.70 dbm  Offset 4,70 db @ RBW 30 khz RefLevel 24.70 dom  Offset .70 0B & RBW 30 kHz
o At SDdB SWT  63.2 ps @ VBW 100 kHz  Mode Auto FFT e At SDdB SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max (@10k Max
| 1 16.91 dBm 1 ‘ mi[1] 16.75 dBm
204 20d
a8 b 707.20630 MHZ] 0 a8 . R . 707.38250 MHZ]
PA A, N ! PP I PN SV e :
10 dBm 26.00 dB 10 dom / i) \ 26.00 dB
1.264300000 MH Bw \ 1.261500000 MH
55¢ ytactor | 560
2 den 559.4 0 don q factor \ 60.7)
10 -10 7
20 df -20 di
T o WA V... CEN YA W Wl LA S
40 d -40d
-50 dem—t -50 dém—t
-60 d -60
70 d 70 di
OF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 1 707.2063 MH2 16.91 dBém dB down 1.2643 MHz M1 1 707.3825 MHz 16.75 dBm dB down 12615 MHz
T 1 706.6622 MHz -9.17 dBm nd@ 26.00 d& 1 1 706.6673 MHz -9.07 dBm nd@ 26.00 d&
T2 1 708, 1266 MH2 -9.30 dBm Q factos 559.4 T2 1 708, 1294 MHZ -9.41 dBm Q factos 560.7
GInn ve (I e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023EG800QNA
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LTE Band 12

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

o G G
Ref Level 24.70 dom  Offset 4,70 db = RBW 100 khz Reflevel 24.70 dom  Offset +.70 d& & RBW 100 kHz
o At 30dE SWT 19 ps @ VBW 300kHz  Mede auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
man S o] woom ‘ o]
P i S A TRt . M P Vol L S P BG60 M
- / ndB 26.00 dB| 10 dom i \ 26.00 dB|
f Bw \ 3.056900000 MHZ| / Bw \ 3.062900000 MHZ|
ad / Q factor 231.9) D / Q factor \ 230.9)
; -
¥ b
-10 ~ -10 -
204 — 204 S
- R — - ~
e AR - e
0 Lo -30
a0 -40 di
50 df -50 i
60 di -60 di
-70 df 70 df
OF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 708.6029 MH2 17.90 d8m ndB down 3.0569 MHz M1 1 7068646 MH2 18.03 d8m ndB down 3.0629 MHz
T 1 705.9715 MHz -8.10 dBm nd@ 26.00 d& 1 1 705.9535 MHz -7.99 dBm nd@ 26.00 d&
T2 1 709.0285 MHz -8.41 dam q factor 2318 T2 1 709.0165 MHZ -7.92 dam q factor 230.8
L )i J - L )i J -

LTE Band 12

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Ref Level 24.70 dom  Offset 4,70 db = RBW 100 khz Reflevel 24.70 dom  Offset +.70 d& & RBW 100 kHz
o Att 30dE SWT 15 ps @ VBW 300kHz Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [0 35k Max
20 dBm- Mi[1] 16.41 dBm)| 20 dem- - mMi[1] 15.90 dBm)
P P ) 707.75000 MHz] . 706.31100 MHz]
AL AP P A Sy P P ggtlBn o,
10 dBm el U \ 26.00 dB| 10 dBm e tlBN Wy 26.00 dB|
f By \ 5.045000000 MHZ] I By \ +.935000000 MHZ]
ad y Q factor 140.9] D | Q factor 143.1
Ty 2 Ty
-10 7 ‘L\ -10 : ¢
204 . \ 204 / \
, W i vy Y
\ k "y |
b ~3Bghr-- -
)
a0 -40 d
50 df -50 i
-60 o -60 di
-70 df 70 df
OF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 707.75 MHz 16.41 dBm ndB down 5.045 MHz M1 1 706,311 MHz 15.99 dBém ndB down 4,935 MHz
T 1 704,953 MHz -0.30 dam nd2 26.00 d& 1 1 705,052 MHz -2.75 dam nd2 26.00 d&
T2 1 709,999 MHz -9.74 dBm Q factor 140.3 T2 1 709,988 MHz -9.79 dBm Q factor 143.1
L )i J - L )i J -

LTE Band 12

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

pectrum e pectrum o
Ref Level 24.70 dom  Offset +.70 db = RBW 300 khz Reflevel 24.70 dom  Offset +.70 dé & RBW 300 kHz
o Att 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT e Att 30dE SWT 126ps @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
20 dBm- a1 M1[1] 16.76 dBm] 20 dam M1[1] 19.15 dBm]
Pl il PP P e e 708.4990 MHz| RSN 703.2440 MHz|
10 dBm ndB 26.00 db| 10 dBm \ ndB 26.00 db|
/ B 10.170000000 MHz| B 5.794000000 MHZ|
ad / Q factor 69.7] D Q factor 121.4
f
-10 -10 Y
/ \ R A
20 df yane o . -20 df = S
/ A% i N, /
/ - g Ny
GBI = - ~
e N
40 -40 de
50 df -50 i
-60 o -60 di
-70 df 70 df
OF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 70,489 MHz 16.76 dBm ndé down 10,17 MHz M1 1 703,244 MHz 19.15 dBm ndé down 5,794 MHz
T 1 702,405 MHz -9.50 dam e 26.00 ds T 1 702,565 MHz -5.80 dam e 26.00 d8
T2 1 712,575 MHz -9.38 dBm Q factor 59.7 T2 1 708,359 MHz -6.63 dBm Q factor 121.4
— ] = — ] i =

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : XMR2023EG800QNA
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Occupied Bandwidth

Mode

LTE Band 12 : 99%0BW(MHz)
BW

1.4MHz

Mod. QPSK
Middle CH 1.09

BW

16QAM
1.10

3MHz

Mod. QPSK 16QAM
Middle CH 2.70

BW

2.72

5MHz

Mod. QPSK 16QAM
Middle CH 4.49

BW

4.48

10MHz

Mod. QPSK 16QAM
Middle CH 8.97

5.03

LTE Band 12

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

S Spectrum ) =
Ref Lovel 24.70 T Bifest 7708 & TBW 0%

RefLevel 24.70 dom  Offset .70 0B & RBW 30 kHz
o At SDdB SWT  63.2 ps @ VBW 100 kHz  Mode Auto FFT e At SDdB SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max (@10k Max
20 doum M ML) 16.06 dBmy 0 dim . ML) 15.97 ol
. R S e 707.61750 MHZ] P R o 707.19230 MHZ]
10 dem i ¢ Syt .\ 1.093706294 MH 10 dom i Y il (i I 1.104895105 MH
0den + L 0 den
-0 -10
20 20 d +
/ Vol
ko e S v \a e ! orent ]
-40 o -40 df
-50 dem—t -50 dbm—t
-60 d -60
704 70 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result | Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 T 707.6175 MHz 16.86 dsm [ 707.1923 MHz 15.97 dem
TL 1 706, 95455 MHz 9.37 dBm Occ Bw 1.093706254 MHz T1 1 706,95175 MHz 9.41 dBm Oce Bw 1104895105 MHz
T2 1 70804825 MH2 9.63 dam T2 1 708.05664 MHZ 7.27 dam
GInn ve

Sporton International Inc. (Kunshan) Page Number 1 AB2 of A121
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LTE Band 12

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ﬁ

Ref Level 24.70 dém  Offset 4.70 dé & RBW 100 kHz

ﬁ

Ref Level 24.70 dém  Offset 4.70 d@ & RBW 100 kHz

o Att 30dE SWT 15 ps @ VBW 300kHz Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
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OF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 708,513 MH2 19.40 dBm M1 1 T07.8117 MHz 17.53 dBm
T 1 706, 14535 MHz 11.72 dBm Oce Bw 2.703296703 MHz T1 1 706, 15135 MHz 10.61 dBm Oce Bw 2.715264715 MHz
T2 1 708, 84865 MHZ 12.13 dam T2 1 708, 86663 MHZ 12.09 dam
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Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Ref Level 24.70 dém  Offset 4.70 dé & RBW 100 kHz
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Ref Level 24.70 dém  Offset 4.70 d@ & RBW 100 kHz

o Att 30dE SWT 19 ps @ VBW 300kHz  Mede auto FFT o Att 30dE SWT  19ps @ VBW 300 kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
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CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 707.35 MH2 16.06 dBm M1 1 707,15 MHz 16.59 dBm
TL 1 705.26224 MHz 10.78 dBm Oce Bw 4.4BE514486 MHz 1 1 705.26224 MHz 10.11 dm Oce Bw 4.475524476 MHz
T2 1 70974775 MHz 10.47 dBm T2 1 709.73776 MHz 3.24 dbm
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Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

pectrum e hectrum e
Ref Level 24.70 dom  Offset +.70 db = RBW 300 khz Reflevel 24.70 dom  Offset +.70 dé & RBW 300 kHz
o At 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT e Att 30dE SWT 126ps @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
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OF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 704,083 MHz 17.60 dam M1 1 704,463 MHzZ 19.33 dBm
T 1 7030045 MHz 11.50 dam oce Bw B.071028971 MHz T 1 702.8846 MHZ 10.36 dam oce Bw £.039065035 MHz
T2 1 7119755 MHz 10.79 dBm T2 1 707.9196 MHz 10.49 dBm
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